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The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

Buyer

Brand

Style Name

Gender & Size
Protective toe cap
Protective insole
Upper

Vamp Lining

Quarter Lining

In-sock (foot-bed)
Sole (Midsole & Outsole)
Is this a retest?
Judgment Accordance

Test Performance/
Standard

Sample Recelving Date
Testing Period
Test Result(s)

A: Three pairs of shoes In black

B: 1.5 pairs of kevlar Plate for Protective insole

Safetoe

Safetoe
M-8356RB

Men's US 9
Composite Toecap
Kevlar Plate

Full Grain Cow Leather

Sandwich Mesh
Sandwich Mesh
Memory Foam
PU/Rubber

No

ASTM F2413-24

See testing results page

Jul 15, 2025

Jul 15, 2025 - Jul 18, 2025

Unless otherwise stated the results shown In this test report refer only to the
sample(s) tested, for further details, please refer to the following page(s).

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Asan Huang(Approved Signatory)

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product

s genuine with the Brand/Trademark owner directly.
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Unless otherwise agreed in writing, this ducument is issued by the Eumpany subject to its General Conditions of Service printed overleaf,

available on request or accessible at

Attention is drawn to the limitation of liability,

indemnification and jurisdiction issues defined therein. Any holder of thls dn:n:umam is advised that information contained hereon reflects
the Enmpanfs findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’'s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such

sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing

or email: CN.Docchecki@sgs.com

finspection report & certificate, please contact us at telephone: (86-/595) 8307 1443,

No.198, Kezhv Road, Scence Cly, Economic & Technoogical Development Avea, Guangzhou, Guangdong, China 510663  t (86-20) 82155655  (86-20) 82075169 www.sgsgroup.com.cn
fE-F HEREAELFEEH SR ER198S HP4R: 510663 t (86-20)82155555 f (86-20)82075169 sgs.china@sgs.com

Member of the SGS Group (SGS SA)
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Test Report SL92519326978301FW
Conclusion A US 9% B Remark
Protective Toe Impact Resistance PASS -
= . .
rc:tfectwe Toe Compression DASS )
Resistance
Electric Hazard Resistance PASS -

Puncture Resistance

PASS

Unless otherwise agreed in writing, this ducumant is issued by the Eumpany subject to its General Conditions of Service printed overleaf,
available on request or accessible at
indemnification and jurisdiction issues defined therein. Any holder of thla ducuman! is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’'s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such

sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Docchecki@sgs.com

No. 198, Kezhu Foad, Saence Cly, Economic & Technological Development Area, Guangzhou, Guangdong, China 510663 | (B6-20) 82155656 1 (86-20) 82075169 www.sgsgroup.com.cn

Attention is drawn to the limitation of liability,

fE-F HEREAELFEEH SR ER198S HP4R: 510663 t (86-20)82155555 f (86-20)82075169 sgs.china@sgs.com
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Test Result

Performance Requirements for Protective (Safety) Toe Cap Footwear

ASTM F2413-24

Protective Toe Impact Resistance

(ASTM F2412-24, Clause 5;Impact energy:101.75 J)

A US 9#(Left)
No. 1 No. 2 Requirement
e
Conclusion PASS
A US 9#(Right)

No. 3 Requirement

Internal Height
Clearance(mm)

Min. 12.7
mm

20.5

Conclusion

PASS

Protective Toe Compression Resistance

(ASTM F2412-24, Clause 6;Compression load: 2500 Ibf)

A US 9#(Left)

No. 1 Requirement

Internal Height Min. 12.7
26.5
Clearance(mm) mm
Conclusion PASS
A US 9#(Right)
No. 2 No. 3 Requirement
Internal Height Min. 12.7
Clearance(mm) <ot 205 mm
Conclusion PASS

Electric Hazard Resistance

(ASTM F2412-24, Clause 9;Test Voltage: 18 kV at 60 Hz; Test Period: 1 min)

A US 9#(Left)
No. 1 No. 2 Requirement
Leakage Current(mA) 0.1 0.1 Max. 1.0 mA
Conclusion PASS
A US 9%(Right)

No. 3 Requirement

Leakage Current(mA)

0.1 Max. 1.0 mA

Conclusion

PASS

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://'www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-/535)8307 144 3,
or email: CN.Docchecki@sgs.com

No. 198, Kezhy Rioad, Scence Cy, Economic & Technological Development Avea, Guangzhou, Guangdong, China 510663  t (86-20) 82155555 | (86-20) 82075169 www.sgsgroup.com.cn
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Member of the SGS Group (SGS SA)
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Puncture Resistance

(ASTM F2412-24, Clause 11.5)
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B

No. 1 No. 2 No. 3 Requirementl
Assessment (Specimen | No wsua_lly No wsuglly No wsue_llly S . S
1) penetration | penetration | penetration
Assessment (Specimen | No wsua_lly No wsua_lly No wsue_llly Poc Rabhark
2 penetration | penetration | penetration
Assessment (Specimen | No visually | No visually | No visually
3) penetration | penetration | penetration BSP crmark

Conclusion PASS

Remark: The tip of the test pin does not visually penetrate beyond the face of the material nearest the foot, after
an applied force of 1200N

Unless otherwise agreed in writing, this ducumant is issued by the Enmpany subject to its General Conditions of Service printed overleaf,
available on requesl or accessible at Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of thls dn:u:uman! is advised that information contained hereon reflects
the Cumpanfs findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’'s sole
responsibility is to its Client and this document does not exonerate parlies to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such

sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com

No.198, Kezhu Road, Science Cly, Economic & Technological Development Area, Guangzhou, Guangdong, China 510663  t (86-20) 82155555 1 (86-20) 82075169  www.sgsgroup.com.cn
bl FHERRASLFEEH2EMNIER198S BJ4: 510663 t (86-20)82155556 f (86-20)82075169 sgs.china@sgs.com
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Member of the SGS Group (SGS SA)
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Product information is provided by applicant without verification or authentication of the brand.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at Mmmﬂuﬂ&mﬂﬂgﬂﬂgﬁ Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’'s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted

s A Y] i e to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
- " k) - sample(s) are retained for 30 days only.
MW& ﬁhﬂﬁiﬂﬂi Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
‘5{:? or email: CN.Docchecki@sgs.com

No. 198, Kezhu Foad, Saence Cly, Economic & Technological Development Area, Guangzhou, Guangdong, China 510663 | (B6-20) 82155656 1 (86-20) 82075169 www.sgsgroup.com.cn

FE R IHERRASLFZEHERBRR198S #B4&: 510663 t (86-20)82155555 f (86-20)82075169 sgs.china@sgs.com
|
Member of the SGS Group (SGS SA)



sl

A LSRN
CNAS ?EETING
\l CNAS L0167

Test Report SL92519326978301FW Date:July 18,2025 Page 6 of 6

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.
***End of Report*™**

Scan to see the repurt
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Verification:
check.sgsonline.com.cn

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at Mﬂwmmﬂmm Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’'s sole
responsibility is to its Client and this document does not exonerate parlies to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such

sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Docchecki@sgs.com
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